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Sample name : Li-Polymer Battery

P ' 3.7V, 400mAh,1.48Wh
-5 Model : SPY802035
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Consignor : Jiangxi Shengdingyuan New Energy Co.,Ltd.
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Shenzhen ZRLK Testing Technology Co., Ltd.

TRF_UN38.3_Rev.6/Amend 1 HLT, 14
Page of



/A T4

%5 No.: ZKS190100107

EZY i B G RI TR VLG 25 SR RV AT PR A W
Product Name Li-Polymer Battery Consignor Jiangxi Shengdingyuan New Energy Co., Ltd.
TLPEAE 5 22 22 A B ol el XA 2 M i
= Hih ol AL H—. 2
Model SPY802035 dd 1-2 Floor, Al Building, Electronic Information
Address Industry Incubator, Anfu County Industrial
Park, Ji'an City, Jiangxi Province, China
B i 5 BO1#~B18# il 7 VLV 25 S URHT BEURAT PR =)
Sample No. C01#~C30# Manufacturer | Jiangxi Shengdingyuan New Energy Co., Ltd.
TLPEAE 5 22 22 A B ol el X A5 2 I i
FE KT IR Wikt fLhE AL H—. 2
Sample Source Submitted by Address 1-2 Floor, Al Building, Electronic Information
P Manufacturer Industry Incubator, Anfu County Industrial
Park, Ji'an City, Jiangxi Province, China
P AR T Gy Y VA TLVG 50 EORT BE IR PR A )
Trade Name N/A Factory Jiangxi Shengdingyuan New Energy Co., Ltd.
TLPEAE 5 22 22 A B ol el X A5 2 7 I i
R el B Hihk i AL —. )= _
Testing Kind Entrusted Test Address 1-2 Floor, Al Building, Electronic Information
9 Industry Incubator, Anfu County Industrial
Park, Ji'an City, Jiangxi Province, China
> ,H: \‘I"" > EI“/—‘ ﬂ:
F B 2018-12-26 s H 2018-12-26 ~ 2019-01-16
Accepted date Test date
Tty e E CGRT ek bt im e g it Seie bR T
ﬂ]‘”[ - ST/SG/AC.10/11/Rev.6/Amend 1, 38.3
HEbsiE UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"

Test method
and criterion

Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amend 1, 38.3

O RER . ARG . IRBN. P, AMAEEE. PR RLEEFEER. SRR

W H . . . o o
Test i Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
est items )
Overcharge, Forced discharge.
W, SR EREE OCT faR s i m g i See by k0
ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 FreEE K .
ML 8 The sample has passed the test items of UNITED NATIONS "Recommendations
Conclusion on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amend 1, 38.3
%% H ¥ (Issue date):  2019-01-16
il & % 8 4 F—&t—é_’_\( Dcumé“
Compiler: Peter Young A
. . Ve N AN \/T\:I'" ) A=
A B %&ﬁ j@nny 2”3/ /ﬂiﬂllﬂsi?wiﬂéﬂri;;dfi:vﬁﬁa 7N
Checker: Z enzhen esting
Jenny Zeng Technology Co., Ltd.
ke AL 2 p Py
Approver: Lahm Peng %1 a pwc@/
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%5 No.: ZKS190100107
A Xt General product information
Ff 27 (Sample Type):
BRI =
Rechargeable or not | Yes
¥t 2% Parameter of sample:
FRFR AERE HE e B
. 7 ) . .
Nominal Voltage 3.V Rated Capacity A400mAn Rated Energy 1.48Wh
et KIS o .
o R L AR e 7L P
Max. Charging 4.2v I\}/IIL Chardi 400mA Standard 80mA
Voltage CL?r);ént arging Charging Current
=) T N7y
B I SO F5HA I LT
Discharge Cut-off | 3.0V Di h . 400mA Charge Cut-off 4mA
Voltage Ischarging Current
Current
JBIR Prismatic JOF 40.09*20.08*8.23mm
Shape Size

TRF_UN38.3_Rev.6/Amend 1
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%5 No.: ZKS190100107
N IAE LR B AR 25 2K 5 N \ o
| e | SRERRIIRRRRS g KL &iE
No. Name of test q Test result Test conclusion | Remarks
number of standard
BAE TR Ry di s seim
1 TR A FRAETM) UN Manual of Tests and Criteria | W% 1 Ek /
Altitude simulation | ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 % | See Appendix 1 Passed
T.1TestT.1
BAE TR Ry Ei s seim
5 IR R FRAETM) UN Manual of Tests and Criteria | W% 2 Lk /
Thermal test ST/SGIAC.10/11/Rev.6/Amend 1, 38.3 i | See Appendix 2 Passed
T.2 TestT.2
A E T aftmiEimp @il LA
3 PR3 FRAETM) UN Manual of Tests and Criteria | W% 3 % /
Vibration ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 3% | See Appendix 3 Passed
T.3TestT.3
BAE TR iRyis @i s sei i
4 iy PRETFY UN Manual of Tests and Criteria | WL 4 ey /
Shock ST/SGI/AC.10/11/Rev.6/Amend 1, 38.3 ikl | See Appendix 4 Passed
T.4TestT.4
S B BAE TR Ryis @i sei
5 Ex?er:; WAETMY UN Manual of Tests and Criteria | W% 5 ey /
short-circuit ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 ik | See Appendix 5 Passed
T.5TestT.5
A E T aftmizimp @il LA
6 E7a FRAETM) UN Manual of Tests and Criteria | WLfH% 6 = /
Crush ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 i3 | See Appendix 6 Passed
T.6 TestT.6
BAE G Ryisimm @ sei
7 TR FRUETHEY UN Manual of Tests and Criteria | W% 7 A /
Overcharge ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 i | See Appendix 7 Passed
T.7 Test T.7
BAE T ek s @it seiim
8 il da:N FRAETM) UN Manual of Tests and Criteria | WLfi% 8 ey /
Forced discharge | ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 X% | See Appendix 8 Passed
T.8TestT.8
DI 555 2% A

Test environment

condition

IREE IR R
Ambient temperature:

20°C - 25°C;  FREGRAE:
20°C - 25°C, Ambient humidity: 45% - 75%

45% - 75%

TRF_UN38.3_Rev.6/Amend 1
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M x 1
Appendix 1
75 1 MAAT H 447K i P AR
No. Name of Test Iltems Altitude simulation
R TT Before WG After =
. . . , il el S I,
FERhE | BRSO %ii‘ljﬂ% Rﬂfﬁlﬁ(%v RS 5
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE a?;o )OSS esl (L;Z) Test result
my (9) Vi (V) m2 (9) Va (V)

HGEA TR

BO1# 1 OYC Fully Charged 10.693 4.19 10.693 4.19 0.00 99.9 O
HIRGEA TR

BO2# L CYC Fully Charsed 10.842 4.19 10.842 4.19 0.00 99.9 (o)
HIXGEERH

BO3# 1 oY Fully Charged 10.762 4.19 10.762 4.19 0.00 100.0 (@)
HIRGEA TR

BO4# L CYC Fully Charged 10.775 4.19 10.775 4.19 0.00 99.9 (o)
HIXGEERH

BO5# L CvC Fully Sharged 10.800 4.19 10.800 4.19 0.00 99.9 (0]
25 RSEA TR

B1O# |52 Culy harged 10.971 4.19 10.971 4.19 0.00 100.0 (o)
25 RoEA T

B11# [, 2% culy orarged|  10-825 4.19 10.825 4.19 0.00 99.9 (0]
25 RSEA TR

B12# | 227 Culy harged 10.696 4.19 10.696 4.19 0.00 99.9 (o)
25 RoEA T

B13# [, 20 Pty cnargea| 10742 4.19 10.742 4.19 0.00 99.9 (0]

Bl4# | PBUEERH | 19691 4.19 10.801 4.19 0.00 99.9 0

25 CYC Fully Charged

IR H

A L-MER; V-HER; DA R, FLlRek; O-iltER. HFR. oA . T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6/Amend 1 W5, 14 7
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M x 2
Appendix 2
75 MR H 44 7% 1R
2
No. Name of Test Iltems Thermal test
R TT Before WG After =
S N > \ bl g N NN
FERhS | BRSO %ii‘ljﬂ% Rﬂfﬁlﬁ(%v RS 5
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE a?;o )OSS esl (L;Z) Test result
my (9) Vi (V) m2 (9) Va (V)

HIREETH

BO1# 1 OYC Fully Charged 10.693 4.19 10.690 4.09 0.03 97.8 O
HIRGEA TR

BO2# L &Y Fally Charged 10.842 4.19 10.840 4.09 0.02 97.7 (o)
HIREETH

BO3# 1 oY Fully Charged 10.762 4.19 10.760 4.09 0.02 97.7 (@)
HIRGEA TR

BO4# L CYC Fully Charged 10.775 4.19 10.775 4.09 0.00 97.7 (o)
HIREETH

BO5# L CvC ity harged 10.800 4.19 10.798 4.09 0.02 97.7 (o)
25 W5ELFH

B1O# |52 Culy harged 10.971 4.19 10.970 4.08 0.01 97.5 (o)
25 RoEA T

Bil# |52 Zuiy chorgea|  10-825 4.19 10.823 4.08 0.02 97.6 (o)
25 WSELFoH

B12# | 227 Culy harged 10.696 4.19 10.694 4.09 0.02 97.7 (o)
25 RoEA T

B13# [, 20 culy orarged|  10-742 4.19 10.741 4.09 0.01 97.6 (o)

Bl4# | PBUEERH | 19691 4.19 10.799 4.08 0.02 97.5 0

25 CYC Fully Charged

IR H

A L-MER; V-HER; DA R, FLlRek; O-iltER. HFR. oA . T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6/Amend 1 H6 T, 14|
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iy * 3
Appendix 3
75 3 MR H 44 7% PR3N
No. Name of Test Iltems Vibration
R TT Before WG After =
S N > \ bl g N NN
s | e Nessloss |resdaocy| IR
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE %) %) Test result
my (9) Vi (V) m2 (9) Va (V)
HGEA TR
BO1# 1 OYC Fully Charged 10.690 4.09 10.690 4.09 0.00 99.9 O
HIRGEA TR
BO2# L &Y Fully Charsed 10.840 4.09 10.840 4.09 0.00 99.9 (o)
HIREETH
BO3# L CvC ity harged 10.760 4.09 10.759 4.08 0.01 99.9 (0]
HIRGEA TR
BO4# L CYC Fully Charged 10.775 4.09 10.773 4.09 0.02 99.9 (o)
HIREETH
BO5# L CvC Fully Sharged 10.798 4.09 10.798 4.09 0.00 99.9 (0]
25 W5ELFH
B1O# |52 Culy harged 10.970 4.08 10.970 4.08 0.00 99.9 (o)
25 RoEA T
B11# [, 2% ooy orarged|  10-823 4.08 10.823 4.08 0.00 99.9 (0]
25 WSELFoH
B12# | 227 Culy harged 10.694 4.09 10.694 4.08 0.00 99.9 (o)
25 RoEA T
B13# [, 20 ooy orarged|  10-741 4.09 10.741 4.09 0.00 99.9 (0]
25 REA T
Bla# | 227 Zuly harged 10.799 4.08 10.799 4.08 0.00 99.9 (0]
LR H

d L-MER; V-HER; DA R, FLlRAk; O-iltER. HFR. oA, . T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6/Amend 1 T, K147
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M x 4
Appendix 4
75 4 MR H 44 7% M
No. Name of Test Iltems Shock
R TT Before WG After =
S N > \ bl g N NN
FERhS | BRSO %ii‘ljﬂ% Rﬂfﬁlﬁ(%v RS 5
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE a?;o )OSS esl (L;Z) Test result
my (9) Vi (V) m2 (9) Va (V)

HIXGEERH

BO1# 1 OYC Fully Charged 10.690 4.09 10.690 4.08 0.00 99.9 O
HIRGEERH

BO2# || \cruy orareea | 10:840 4.09 10.839 4.08 0.01 99.9 o)
HIRGEETH

BO3# |, ety orarced | 10759 4.08 10.759 4.08 0.00 99.9 0
HIRGEERH

BOA# || \cruy orareea | 10773 4.09 10.773 4.08 0.00 99.9 o)
HIRGEETH

BOS# |, ety orarced | 10798 4.09 10.798 4.09 0.00 99.9 0
25 RSEAFLH

BLO# | oo cuy crareea|  10:970 4.08 10.970 4.08 0.00 99.9 o)
25 RSEEFHL

BLI# |20 e uiy crrcea| 10823 4.08 10.823 4.08 0.00 99.9 0
25 RSEAEFLH

BI2# | oo e oy crarepa|  10-694 4.08 10.693 4.08 0.01 99.9 o)
25 RSEEFHL

BI3# |20 e ruiy crarcea| 10741 4.09 10.740 4.08 0.01 99.9 o)

Bl4# | 2BUIFEEAL | 10799 4.08 10.799 4.07 0.00 99.9 o)

25 CYC Fully Charged

IR H

A L-MER; V-HER; DA R, FLlRek; O-iltER. HFR. oA . T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6/Amend 1 8, 14|
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i * 5

Appendix 5
¥ 5 MAAT H 447K AN o

No. Name of Test Items External short circuit
BO1# et 55.0 o) /
BO2# HeERt 55.0 o) /
BO3# et 55.1 o) /
BO4# . ﬁgﬁlﬁﬁid 55.1 o) /
BOS# Rt 55.2 o) /
B10# zszgf\;ﬁlyéjhzfed 55.2 o) /
B1l# ZSZSY?({(EEI? c}hEafed 55.0 O /
B12# zszgf\;ﬁlyéjhzfed 55.1 o) /
B13# ZSZSY?({(EEI? cﬁfed 551 O /
B14# Zszgfjj;ﬁfed 55.0 o) /
NS

VE: D-fiffh;  R-BE%;

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

F-f2k;  O-Lfffk. L. Tk K.

TRF_UN38.3_Rev.6/Amend 1
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Mt & 6
Appendix 6
5 6 MR H 44 7R 5
No. Name of Test Items Crush
TR rits 2 T ¢ 1oy il 2
= AN S & A
e FEARES Max. External Temperature ik 2t B #VE
Sample No. Sample status (C) Test result Remark
TR 50% 7% &
Co1# 1 CYC 50% Capacity 247 o /
B X 50%F &
CO2# 1 CYC 50% Capacity 24.6 0 /
TR 50% 7% &
CO3# 1 CYC 50% Capacity 245 O /
B X 50%F &
Co4# 1 CYC 50% Capacity a o /
HIX 50%%F =
CO5# 1 CYC 50% Capacity 246 O /
25 IR 50%% &
Coe6# 25 CYC 50% Capacity 242 o /
25 X 50% % &
CO7# 25 CYC 50% Capacity 251 O /
25 IR 50% % &
Cos# 25 CYC 50% Capacity 24.9 o /
25 X 50% % &
COo%# 25 CYC 50% Capacity 243 O /
25 Ik 50% 7 &
Clo# 25 CYC 50% Capacity 245 O /
DRSS
baE D-filfh; F-#2K;  O-Tofiffk. Joie K.
Note: D-Disassembly, F-Fire, O-No disassembly & no fire
TRF_UN38.3_Rev.6/Amend 1 10 0T, F14 51
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M ox 7
Appendix 7
K . WA H 475 LR
No. Name of Test Items Overcharge
[EITE RS FEGRAS M EE R #HIE
Sample No. Sample status Test result Remark
[ER/SREALEN
BOG# 1CYC FjuDIIy Charged O /
HRGEERE
807# 1 CYC\FjuEI‘Iy Charged O /
[ER/SRE LN
BOB# 1CYC FjuDIIy Charged O /
HRGEAERH
Bog# 1 CYC\FuIIy Charged O /
25 KB
815# 25CYC Fjlily Charged O /
25 RGBT
816# 25CYC I;ully Charged O /
25 B
817# 25CYC Fjlily Charged O /
25 KB
818# 25CYC I;ully Charged O /
DN

VE: D-fiifh;  F-tgk; O-FLfiffk. Tt K.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRF_UN38.3_Rev.6/Amend 1 WAL, #1451
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W % 8
Appendix 8
e 8 MR H 44 FR SR 1T L
No. Name of Test ltems Forced discharge

FE S B RS VR le:

Sample No. Sample status Test result Remark
c1o i 0 :
c54  Bweme o :
c17#  Jrmens o :
cio#  Bweme o :
C22# 25 g;r’cﬁpﬁﬁfﬁfged © /
C24# 2 ggcﬁgﬁégg?iged © :
C26# o © /
cas SENEEHS o :
cao SENEEHS o :

o DR FlEk; O-TEfRA. KiK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRF_UN38.3_Rev.6/Amend 1 #1277, #1471
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B a R A
Sample photo

*kkkkkkk Th e en d *kkkkkkk
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%5 No.: ZKS190100107
FEERF
Important Notice

AR5 T ZRLK F5 B TR
The test report is invalid without the official stamp of ZRLK.
ARGAGEG = AR, G B 68 = AR .
Nobody is allowed to photocopy or partly photocopy this report without written permission of ZRLK.
KA TAAEN RN S i N4 TR
The test report is invalid without the signatures of Approver, Checker and Compiler.
B LN SR BERE S S TERE, ORI FE TR S A RRE S DL IS S T AR IR, 5 DU AR I ER A AN A
FEARTAH R BT
The client should provide samples and relevant data, at the same time, they should guarantee the

consistence of the product’s name the declared, the samples they provided and the goods to be
transported. Otherwise we will not bear any relevant responsibilities.

AR E IR

The test report is invalid if altered.

PRI R A A TG BTk E 2 B TUR A AR AR

Objection to the test report must be submitted to ZRLK within 15 days.

AR A IEAGFE it A 5T

The test report is valid for the tested samples only.

ARART IR 400 T S 00 B S 8 5 45 T3 A0 AN 2 e Ao ) RS gl A S I e WA ERL P 00 28 FH o

ZRLK’s liability under no circumstance will exceed the testing fee received from applicant for test conducted
hereof this testing report.

AR R SN B BES

The Chinese contents in this report are only for reference.

10. CNAS KM “Y¢” IH

“5%” item cannot be Accredited by CNAS.

R BT IR A NIRRT R 2 ]

Laboratory: Shenzhen ZRLK Testing Technology Co., Ltd.

Hiuhilk: BRI RS L X PG EETE PE N B AR DG A 20 5T 55 6-4

Address: No. 64, 20th Building of Guanwai, Liuxian Dong, Xili, Xili Street, Nanshan District, Shenzhen City
F 1 (Tel): +86-755-33019599

HSE 4w i (Post Code): 518055

Email: admin@zrlklab.com

Web: www.zrlklab.com

TRF_UN38.3_Rev.6/Amend 1 1470, L1470
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